@ veoua

BingaraGorgeWastewaterandWaterRecyclingScheme

PollutionIncidentResponseManagementPlan

Veolia Water Solutions and Technologies (Australia) Pty Ltd holds an Environmental Protection License (Number

20335) for the Bingara Gorge Wastewater and Water Recycling Scheme located at Condell Park Road Wilton NSW 2571.

Contents
I U1 o To L IR PP PP PPPPPPPPPPPPPPPRPRPPPRt 2
B 0o 4| - [0l D 1=) - 1| POV P TP RVORRTOURRIPT 2
3.  Communications with Neighbours and the COmMMUNItY..........ceiiiiiii et seare e e 3
3.1  For Reticulation Network Incidents and EMEIrZENCIES .....cvveieiiiieeeiiiiie ettt eetre e e srre e e e saraee e 3
3.2  For Properties Surrounding the Wastewater Treatment Plant........cccccooeciiiiiiiieii e 3
[...]
Emergency response procedures are included in the site induction process. Additionally, workers receive
information and training on emergency preparedness, incident management, environmentalimpacts and controls
through:

. Toolbox talks or team meetings

. factsheets / safety alerts

. Emergency drills

. High risk activity training e.g. working at heights / confined space
. SOP’s and work instructions / SWMS / Permit to work procedures
. Intranet / BMS

Training records are maintained in the Veolia Water Solution and Technologies training database -SMARTER.

Site specific training records are referenced within the sites training matrix, currency of training is reviewed annually.

Version Number: 1.2
Issue Date: Nov 2018
Review Date: Nov 2019 Uncontrolled When printed Page 4 of 18



@ veoua
5. Risk Assessment and Management

During significant rain or adverse weather conditions, the likelihood of sewage overflows would increase. The primary hazards to human health or the environment associated with operation of the waste water
treatment plant are:

HAZARD SOURCE ‘ LIKELIHOOD  PRE-EMPTIVE AND CORRECTIVE ACTIONS

Chemical exposure, chemical * Hazardous chemicals Medium ¢ Safety Data Sheets (SDS) available and accessible
burns, fire

* Register available and maintained
e Storage and segregation of chemicals

¢ Labelling of all containers

e Spill kits available

Biological hazards e  Working in or visiting active sewage
treatment facilities

e Water discharged is tested as per licence conditions to ensure quality falls
withinparameters for TSS, BOD and pH

e Sewer inspection and maintenance
work

¢ Information for working with sewage

e Provision of clean water, soap, disposable paper towels

* Repairing or replacing live sewers . . .
¢ Do not eat, drink or smoke in sewage handling areas

e Operating equipment used to collect

e Clean and disinfect the area after thetask
and transport sewage sludge

« Discharge e Use dedicated tools / equipment
e Clean hands before opening vehicle doors and handling steering wheels and controls
e Segregate contaminated equipment

e Disinfect or sterilise reusable work equipment

e Change out of contaminated clothing and wash hands well with soap and clean
water (preferably hot) before eating or smoking. Also wash hands after removing
gloves to prevent cross—contamination

e Use personal protective equipment:
o Eye protection. Goggles are recommended if using a hose and / or any chemicals

o  Rubber boots

Version Number: 1.0 (Int 1.3)
Issue Date: Nov 18
Review Date: July 2021 Uncontrolled When printed Page 5 of 18



HAZARD

SOURCE

LIKELIHOOD

PRE-EMPTIVE AND CORRECTIVE ACTIONS

Air pollution:
* Noise

o Odour

¢ Engine/ pumps
e  Plant and equipment

¢ Chemical handling

Low .

Plant noise assessments

Well ventilated area

Odour extraction

Scheduled and regular collection of waste
Plant maintenance programs

Plant and equipment inspected before use
Daytime operation

Sealed chemical containers

Maintain housekeeping

Venting system with carbon filters

Energy Impacts

e Servicing plant

¢ Cleaning assets

Low .

Proactive maintenance programs to ensure operational efficiency
Apply energy hierarchy

Energy reduction initiatives including:

o  Switching off lights and appliances when not in use

o Repairing leaks as soon as they are discovered

o Unplug unused electrical devices

Use energy efficient cycle settings on equipment

Impactsto floraand fauna

¢ Wildlife scavenging waste

¢ Wildlife injury / mortality from
vehicle movements

e Exposure to snakes and spiders

Medium D

Waste systems established
Containment systems

Obey speed limits

Minimise driving during dawn and dusk
Toolbox talks

Environmental alerts

Version Number: 1.0 (Int 1.3)
Issue Date: Nov 18
Review Date: July 2021

Uncontrolled When printed

Page 6 of 18




HAZARD SOURCE LIKELIHOOD  PRE-EMPTIVE AND CORRECTIVE ACTIONS

Hazardous materials and waste e Cleaning *  Bunding
¢ Chemical handling and storage ¢ Administrative controls (Awareness training, established procedures)
¢ Sewage e All other recyclable or non—recyclable wastes are to be stored in appropriate covered

receptacles (e.g. bins or skips)

e Contractors commissioned to regularly remove / empty the bins to approved disposal
or recycling facilities

e Maintenance of system

e Spill kits

With regards to a detailed description of how an identified risk of harm to human health will be reduced, among other types of risks, reference is made to detailed tables of Sewerage Risks, Recycled Water
Riks and Business Risks as discussed in detail within Appendix E of most recent version of Sewerage and Recycled Water Quality Management Plan (April 2018); reading with the above.

Version Number: 1.0 (Int 1.3)
Issue Date: Nov 18
Review Date: July 2021 Uncontrolled When printed Page 7 of 18



@ veoua
6. Safety Equipment

TYPE DESCRIPTION LOCATION
Spillkits Equipment to absorb spills at designated Processbuilding
locations.
SafetyDataSheets Information regardingchemicals. *  Chemical storage area
e Office

e Electronic files

Fire and emergency equipment e Safety shower e  Main control room
¢ Emergency eye wash e Various plant locations
e fire blanket e Chemical area
e fire extinguishers e Vehicles
¢ Hose reel e Laboratory
PPE MinimumPPEonsiteisasfollows:
e  Steel cap footwear * Issued to persons
¢ High Visibility e Main control room

e Longsleeves / pants

AdditionalPPEmayberequired according
tothetaskoractivitybeing performed.

Plant monitoring equipment SCADA remote monitoring, operation and ProcessBuilding
alarm system (initial warning and critical
controlpoints).

CMMS (GAMA), asset management system

Version Number: 1.2
Issue Date: Nov 2018
Review Date: Nov 2019 Uncontrolled When printed Page 8 of 18



@ veoua

7. Inventory of Pollutants

As a matter of background information, under the Bingara Gorge Scheme, originally an Environment
Protection Licence (EPL) was provided to Wilton Water Pty. Ltd. Developer of the Scheme (Lend Lease
Communities (Wilton) Pty Limited (hereinafter LLC), In late 2014 / early 2015, Wilton Water Pty Ltd and
Solo Water Pty Ltd, by mutual consent elected to discontinue their joint project for the development and
operation of a black-water treatment and a recycled water facility located at Lend Lease Bingara Gorge
project in NSW.

As Wilton Water was no longer the service provider, and given that LLC had contracted VWST as the design
and build company for construction of a Recycled WasteWater Treatment Plant (to replace the already
existing small capacity Recycled WasteWater Treatment Plant, called TRWP, which required no EPL due to
its capacity and scale) and given that the combined infrastructure of this new Recycled WasteWater
Treatment Plant (PRWP) and Recycled Water Network can work under a single EPL, Wilton Water’s EPL was
transferred to VWST following contractual discussion and agreement between VWST and LLC to include the
EPL responsibilities under VWST scope of operations and maintenance agreement.

As such, same EPL 20335 was issued to VWST as the licensee on 25 September 2015.

While at the time it was foreseen that PRWP would be operational soon after the issuance of EPL, indeed
due to various factors, including awaiting appropriate IPART license, TRWP continued to operate until
October 2017 after which this was decommissioned and PRWP commenced its commercial operation.

As such, so far as VWST’s responsibilities under the EPL is concerned, VWST responsibility remained the
recycled water network from September 2015 until October 2017 and then on for PRWP and the recycled
water network to date.

7.1 TRWP Plant Facility (decommissioned October 2017)

Note: the TRWP has been mothballed for potential future re-instatement. The below information is included for future
reference only.

POLLUTANT SOURCE QUANTITY

Usedin the process

Polyaluminium chlorosulphate Chemical supplier(Aquapac) current500L (IBCtank 1000Lstorage
capacity)

Sodiumhydroxide Chemical supplier(Aquapac) current500L (IBCtank 1000Lstorage
capacity)

ferric (Il)Chloride Chemical supplier(Aquapac) current30L(polytank200Lstorage
capacity)

Sodium hypochlorite Chemical supplier(Aquapac) current50L(polytank200Lstorage
capacit

Used in the CMF membrane

Hydrex4301(Sodiummetabisulphite) Chemical supplier(Veolia) current4nos.x15Ldrum

Hydrex 4701 (citric acid) Chemical supplier(Veolia) current2nos.x15Ldrum

Sodium hypochlorite Chemical supplier(Aquapac) current10nos.x15Ldrum

Lubricant used in the ecodisk rotating motor

SF06 permalliquid grease current16nos.x30mL(cartridge)

Waste Material

Drum screen screeningwaste Raw sewage current 100 L ( dewatering bag 2000L storage
capacity)

Version Number: 1.2
Issue Date: Nov 2018
Review Date: Nov 2019 Uncontrolled When printed Page 9 of 18



POLLUTANT SOURCE QUANTITY
Sludge Backwashby-productwastefromthe CMF, current 20kL (sludge holding tank 100KL storage
Ecodiskdrumfilterandthe Hydrotech drum filter| capacit
Storage Tank
RawSewage Underground redundancy tank adjacentto currentOL(redundancytank110kL storage capacity)
RawSewage Above ground redundancy tank at the RWTP current 70kL (redundancy tank 350kLstorage
capacity)

7.2 PRWP (New 1ML/Day Plant Facility commissioned in September 2017) -
currently in operation.

Location ID POLLUTANT SOURCE QUANTITY
Chemicals usedin process

1 Ferric Chloride Chemical StorageTank 10 Kilolitres

2 Sodium Hypochlorite Chemical StorageTank 10 Kilolitres

3 Sodium Hypochlorite Portable container adjacent toBioSep 200litres

4 CitricAcid Portable container adjacent toBioSep 200litres

5 AntifoamAgent TankadjacenttoBioSepUnit 20 litres

6 Polymer Emulsion Polymerbatchingunitadjacentto 80 Litrecontainer

7

centrifuge

Fluids associated with Mechanical Equipment

Diesel

Generator Set

Influent Storage Tanks

1000 Litres (Within Generator Set)

Waste Material

8 RawSewage Underground redundancy tank adjacentto Current OL(redundancytank110kL
SewagePumpingStation storage capacity)
9 Raw Sewerage Above ground storage tanks at PWTP Rated Capacity IMLx2,expected
storage level 20%
10 RawSewage Above ground redundancy tank at the RWTP current10kL(redundancytank 350kL

storage capacity)

11 Mechanical Screens Influentmechanicallyscreenedtolmm and Maxém3
heldinclosed3m3bins(TwoBinson Site)
12 Bio—solids DewateredsludgeheldinClosedBin Max 10m3

8. Notifications

VWST are requiredtoreport all pollutionincidentsto the below authorities as per respective reporting requirements of each

organization, as published in respective websites of the regulators / Ministries from time to time..

*  EPA-131555

* SIRA-1300137131

Version Number: 1.2
Issue Date: Nov 2018

Review Date: Nov 2

019

Uncontrolled When printed

Page 10 of 18




@ veoua

. Emergency Services (Police, Ambulance, and Fire & Rescue) —000

e Ministry of Health— 93919000

Wollondilly Council -4677 1100
. IPART-9113 7765 / 9290 8410

The notification requirements apply to any pollution incident where from time tharm to the environment is caused or
threatenedtenedtion incident where from time to time. is included for future reference only.nt d operation of a black-water
treatment conducte

Arisk of material harm to the environment is defined in section 147 of the POEO Act 1997 as:
a) Harmtotheenvironmentis materialif:
i Itinvolvesactualorpotentialharmtothehealthorsafetyofhumanbeingsorecosystemsthatisnottrivial,or

ii. Itresultsinactualorpotentiallossorpropertydamageofanamountoramountsinaggregate, exceeding $10,000
(orsuchotheramountasisprescribedbytheregulations)and

b) Lossincludesthe reasonable costs and expenses that would beincurred in taking all reasonable and practicable
measuresto prevent, mitigate ormake good harmtothe environment

Version Number: 1.2
Issue Date: Nov 2018
Review Date: Nov 2019 Uncontrolled When printed Page 11 of 18



9. Incident Response

@ veoua

Immediate action is to ensure the safety of people and containment of pollution if safe to do so. Upon discovering an
emergency situation:

The person discovering the emergency should immediately contact Bingara Gorge Plant Manager

. Thefollowinginformation should be obtained:

d.

b.

Version Number: 1.2
Issue Date: Nov 2018

Type ofemergency

Location

Actionsbeingtakenatthescene

Any personsinjured

Whether emergency services have been notified or are required The response processissummarised

below:

Review Date: Nov 2019

Contact emergency services (if required).
Ensure first Aid / medical treatment is
provided (where safe to do so)

Ensure the site is secure / shut down /
preserved to prevent further harm to
people or the environment

Report and escalate the incident to your
supervisor / manager

Consult with General Counsel and ensure
notifiable incidents are reported to the
regulator

Initiate recovery actions
Commence an investigation

Issue an alert for immediate actions /
notification about the incident

Uncontrolled When printed

Page 12 of 18



@ veoua

9.1 Oil Spill Containment and Clean up

+ Stop people and vehicles from passing through or near
the spill (e.g. use traffic markers)

e Eliminate all ignition sources (e.g. engines) and ventilate
the area

Make Safe

(e Stop the flow from the sources (e.g. by rolling the leaking |
drum, closing valves, applying a seal)

* Stop the spill from entering drains, waterways, sewers

ducts etc. as follows:

¢ Place absorbent barriers around the source

¢ Divert oil into another container or an area where it
can be contained

¢ Place absorbent barriers (e.g. pads) around drains,
waterways, sewers, ducts, etc )

Contain and
Control

(¢ Actin accordance with relevant emergency response
plans
Get Help ¢ Notify line management and /or WHSEQ Team

* Calling emergency services if the spill cannot be
contained or if oil has escaped into drains, watercourses |

e Collect as much oil as possible

+ Broom loose absorbent into the spill for final clean up

e Qil stains on hard surfaces can be removed by applying a
small amount of solvent

Dispose of contaminated soil, absorbent products and
other material

Clean Up

L]

e Maintain and replace spill response controls until the
Maintain environmental risk is removed
Replace the used content of spill kits

Version Number: 1.2
Issue Date: Nov 2018
Review Date: Nov 2019 Uncontrolled When printed Page 13 of 18



@ veoua
9.2 Chemical Spill Clean-up

Theprimaryconcernistoprotecthealthandsafety. Noactionshouldbetakenduringanemergencyresponsethatdirectlyor indirectlyputshumanhealthand
safetyatrisk.

Donotattempttocleanupspillunlessitissafetodoso. Theremaybeariskfrom:

*  Fire orexplosion
e Toxicfumes
e  Chemicalburns

CONTROLS CHECK

CONTAIN: e Assess thespill
1. Stopspillatthe source: ¢ IdentifythechemicalandreadcorrespondingSDS
i Turnoffpump/Emergencyshut—off e Incompatible substances, and reactivity with substances such

aswaterorair
ii. Turndrumuprightorplughole
* Dolneedassistance?
iii. Turn offvalve
e Isitsafetoapproach?
2. Removebystanders

3. Securethespillareatopreventunauthorisedentry(use PPEREQUIREMENTS(aspertheSDS

emergency tape,cones) Consider:
4. ProtectdrainswithPVCcurb/mats(ifspilloccursinfield locations) o SafetyGlassesand/orfaceShield

e Safetyfootwear

REPORT:
*  Handprotection

1. Alert NSW Service Manager «  Chemical Apron

2. FormajorspillorspillsoutsidethecapabilityofVeolia Water BMS PROCEDURES

Technologiescall000 forfirebrigade
e BRO1EmergencyPreparednessand ResponseProcedure

CLEAN-UP: *  BR0O1-GUO1FrstAid Guideline

1. Surround the spill by using absorbent socks and pillow from *  BRO6IncidentManagementProcedure

chemicalspill kits «  BR18-GUO3PPEandWorkwearGuideline
2. Coverthespillareawithabsorbentparticles/pads

3. Sweeplooseabsorbentoverspillareawithabroomfrom around

9.3 Sewage Spills Containment and Clean Up

e Secure the Area immediately to prevent unauthorised access

e Contain any spill or leakage and ensure sewerage does not enter waterways or storm water drains

e Identify the source of the spill and isolate flow where possible

e Control / barricade affected areas to prevent longer term public access as required